
 

 

 

 

 

 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661 

 

 

 

 

 

 

 

 

 

 

 

 

 

WP4 – Nitrogen management 

in side stream 

 

D 4.4: Decision support for finding 

the appropriate resource and 

energy optimized SDE treatment 

technology 



 

 2 

#POWERSTEP_EU  

Dissemination level of this document 

X PU Public 

 PP 
Restricted to other programme participants (including the Commis-

sion Services) 

 RE 
Restricted to a group specified by the consortium (including the Euro-
[...]
the highest running costs for SDE stripping options (18.9 €/PE/a). The following Table 25 

and Figure 17 display these advantages for biological SDE pre-treatment and show also 

the advantage of the 2-stage WWTP concept () compared to single-stage WWTP 

concept. On the contrary, in the scenario without SDE sidestream treatment the high 

degree of bypass to the 2nd stage required at this higher TN influent load strongly 

reduces the mentioned advantages. Beside savings in energy demand and higher 

biogas yield the concept of 2-stage WWTP shows benefits in construction costs as well 

as running costs of operation. 

 

 

 

 

 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  61 

Deliverable n° 4.4 

Table 25: Running cost for operation of single- and 2-stage WWTP with different SDE treatment 

options 

 Running costs in €/PE/a 

 Without Nitritation Anammox Air-stripping Membrane-stripping 

1-stage WWTP 19.2 19.3 19.1 19.8 19.9 

2-stage WWTP 18.7 18.3 18.0 18.9 18.9 

 - 2.6 % - 5.2% - 5.8 % - 4.5 % - 5.0 % 

 

Figure 31: Running cost for operation of single- and 2-stage WWTP with different SDE treatment 

options 

  



 

 62 

#POWERSTEP_EU  

3.7. Comparison Decision Tool against OCEAN Tool on the basis of a single-

stage WWTP  

The outcomes of the Decision Tool (WP4) and of the OCEAN Tool (WP5) in term of mass 

balances for COD and TN as well as in term of energy consumption for operation were 

compared on the basis of a model single-stage WWTP (500.000 PE) with diluted influent. 

For this purpose, the input parameters of OCEAN were implemented in the Decision 

Tool. The comparison shows a good agreement of the data calculated with the two 

different tools. Small deviations especially in the sludge COD and TN loads derives 

mainly from the different configuration of the sludge line. On the one end, SDE is 

returned to influent primary settling in OCEAN, whereas to influent activated sludge 

tank in Decision Tool. On the other hand COD and TN load in sludge water streams after 

thickening are neglected in Decision Tool. The energy consumption for infrastructure is 

differently split in the two models, but total results are comparable. 

 

Input Parameter (values in green are OCEAN parameters) 

Influent 

  Size WWTP (120 PE) 500,000 PE 

specific wastewater production 300 L/PE/d 

Temperature (for dimensioning) 12 °C 

COD (daily load per PE) 120 g/PE/d 

TN (daily load per PE) 11 g/PE/d 

P (daily load per PE) 1.8 g/PE/d 

COD-removal WWTP 92.0 % 

TN-removal WWTP 73.9 % 

Primary Settling 

  COD-removal 27.9 % 

TN/COD in PS 3.2 % 

TSS in PS 10.0 g/L 

COD/VSS in PS 1.54 - 

Activated sludge tank  

  TSS  3.67 g/L 

Percentage of respired COD 58.9 % 

COD/VSS in SAS 1.4 - 

Ignition loss SAS 64.8 % 

DO  1.5 mg/L 

SAE aeration system in clear water  4.27 kgO2/kWh 

α-value 0.55 - 

Sludge return ratio RV 1.00 - 

TN/COD in SAS  5.33 % 

Stirring energy activated sludge 

tank 1.5 W/m³ 

Anaerobic sludge stabilisation 

  COD digested sludge (DS) 31.6 g/PE/d 

Ignition loss DS 48.7 % 

COD/VSS in DS 1.58 - 

TSS raw sludge  51.2 g/L 

TSS dewatered sludge  250 g/L 

Nreleased/CODconverted to biogas  2.93 % 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  63 

Deliverable n° 4.4 

Stirring energy digester 7.00 W/m³ 

Circulation (pumps) of digester 

volume 1.00 1/d 

Efficiency of CHP unit (electricity) 42.00 % 

Energy demand mechanical thi-

ckening 30.00 Wh/m³ 

Polymer dosage mechanical thi-

ckening 4.8 gAS/kgTS 

Energy demand dewatering  2.2 kWh/m³ 

Polymer dosage dewatering 10.0 gAS/kgTS 

CH4 burned  99.0 % 

Pumps 

  Pump work 9.81 Ws/L/m 

Efficiency of the pumps 62 % 

Δh for pumps inflow WWTP 0.0 m 

Δh return sludge (RS) 3.0 m 

Δh for digester circulation and 

heating 3 m 

 

Flow-balance  

Decision Tool          OCEAN   
Q inflow primary sedimentation 300 L/PE/d 150,000 m³/d 150,000 m³/d 

Q PS 3.0 L/PE/d 1,525 m³/d 1,610 m³/d 

Q outflow primary sedimentation 297 L/PE/d 148,475 m³/d     

Q SAS 4.8 L/PE/d 2,376 m³/d 2,430 m³/d 

Q sludge to thickener 7.8 L/PE/d 3,901 m³/d     

Q raw sludge 1.3 L/PE/d 638 m³/d 635 m³/d 

Q outflow digester 1.3 L/PE/d 638 m³/d 623 m³/d 

Q digested sludge dewatered 0.2 L/PE/d 82 m³/d 78 m³/d 

Q SDE 1.1 L/PE/d 556 m³/d 681 m³/d 

Q inflow activated slduge tank 305 L/PE/d 152,294 m³/d     

Q RS 305 L/PE/d 152,294 m³/d     

Q internal recirculation (RV) 368 L/PE/d 184,233 m³/d     

Q inflow  + RS + RV 978 L/PE/d 488,822 m³/d     

Q inflow secondary clarifier  609 L/PE/d 304,589 m³/d     

Q outflow secondary clarifier  300 L/PE/d 149,918 m³/d     

Q outflow WWTP 300 L/PE/d 149,918 m³/d 150,104 m³/d 

 

COD-balance 

Decision Tool          OCEAN   

COD inflow primary sedimentation 120 g/PE/d 60,000 kg/d 61,277 kg/d 

COD PS 33.5 g/PE/d 16,740 kg/d 17,096 kg/d 

COD outflow primary sedimentation 86.5 g/PE/d 43,260 kg/d 44,181 kg/d 

COD inflow activated sludge tank 86.5 g/PE/d 43,260 kg/d 44,181 kg/d 

COD SAS 31.6 g/PE/d 15,808 kg/d 16,186 kg/d 

COD raw sludge to digestion 65.1 g/PE/d 32,547 kg/d 33,402 kg/d 

COD digested sludge  31.6 g/PE/d 15,798 kg/d 15,798 kg/d 

COD SDE 0.0 g/PE/d 0 kg/d 1,397 kg/d 

COD Biogas 33.5 g/PE/d 16,749 kg/d 17,604 kg/d 



 

 64 

#POWERSTEP_EU  

OUC activated sludge tank 45.3 g/PE/d 22,645 kg/d 23,187 kg/d 

OUDN activated sludge tank 18.2 g/PE/d 9,079 kg/d 9,586 kg/d 

OUDN/OUC 0.40           

COD outflow WWTP 9.6 g/PE/d 4,808 kg/d 4,808 kg/d 

 

TN-balance 

Deciosion Tool         OCEAN   
TN inflow primary sedimentation 11 g/PE/d 5,500 kg/d 5,500 kg/d 

TN PS 1.1 g/PE/d 537 kg/d 548 kg/d 

TN outflow primary sedimentation 9.9 g/PE/d 4,963 kg/d 5,634 kg/d 

TN inflow activated sludge tank incl. SDE 10.9 g/PE/d 5,454 kg/d 5,634 kg/d 

TN SAS 1.7 g/PE/d 843 kg/d 846 kg/d 

TN raw sludge  2.8 g/PE/d 1,380 kg/d 1,394 kg/d 

TN raw sludge after thickening (in OCEAN) 2.8 g/PE/d 1,380 kg/d 1,238 kg/d 

TN SDE 1.0 g/PE/d 491 kg/d 526 kg/d 

TN digested sludge  1.8 g/PE/d 889 kg/d 649 kg/d 

TN denitrified activated sludge tank 6.3 g/PE/d 3,175 kg/d 3,352 kg/d 

TN outflow WWTP 2.9 g/PE/d 1,437 kg/d 1,437 kg/d 

O2 demand for NH4 oxidation (OUN) 39.9 g/PE/d 19,966 kg/d 20,355 kg/d 

 

TSS-balance 

Decision Tool         OCEAN   
TSS PS 30.5 g/PE/d 15,248 kg/d 16,097 kg/d 

VSS PS 21.8 g/PE/d 10,876 kg/d 11,107 kg/d 

ASS PS 8.7 g/PE/d 4,373 kg/d 4,990 kg/d 

Ignition Loss     71.3%   69.0%   

TSS SAS 34.9 g/PE/d 17,442 kg/d 17,859 kg/d 

VSS SAS  22.6 g/PE/d 11,308 kg/d 11,578 kg/d 

ASS SAS 12.3 g/PE/d 6,134 kg/d 6,281 kg/d 

Ignition loss     64.8%   64.8%   

TSS raw sludge  65.4 g/PE/d 32,690 kg/d 32,503 kg/d 

VSS raw sludge  44.4 g/PE/d 22,183 kg/d 21,995 kg/d 

ASS raw sludge  21.0 g/PE/d 10,507 kg/d 10,508 kg/d 

Ignition loss raw sludge      67.9%   67.7%   

TSS digested sludge  41.0 g/EW/d 20,478 kg/d 20,478 kg/d 

VSS digested sludge  19.9 g/PE/d 9,970 kg/d 9,970 kg/d 

ASS digested sludge  21.0 g/PE/d 10,507 kg/d 10,507 kg/d 

Ignition Loss     48.7%   48.7%   

VSS degradation digestor     55.1%   54.7%   

COD degradation digestor     51.5%   52.7%   

 

 

 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  65 

Deliverable n° 4.4 

Chemicals consumption 

Decision Tool         OCEAN   
Polymer dosage thickening (PS + SAS) 0.31 gWS/PE/d 157 kgWS/d 86 kgWS/d 

Polymer demand dewatering  0.41 gWS/PE/d 205 kgWS/d 205 kgWS/d 

FeCL3 3.09 gWS/PE/d 1,547 kgWS/d 1,386 kg/d 

 

Energy demand in operation 

Decision Tool         OCEAN   

Energy for aeration activated sludge 

tank 

33.5 Wh/PE/d 16,729 kWh/d 15,749 kWh/d 

Energy for stirring unit activated sludge 

tank 

3.8 Wh/PE/d 1,884 kWh/d     

Energy for pumps return sludge  4.0 Wh/PE/d 2,008 kWh/d     

Energy for secondary sedimentation 1.7 Wh/PE/d 855 kWh/d     

Total energy demand AST 43.0 Wh/PE/d 21,476 kWh/d 22,107 kWh/d 

              

Energy for stirring unit in digesters 5.4 Wh/PE/d 2,681 kWh/d     

Energy for pumps digester 

recirculation  

0.4 Wh/PE/d 210 kWh/d     

Total energy sludge digestion  5.8 Wh/PE/d 2,891 kWh/d 2,721 kWh/d 

              

Energy for thickening PS and SAS 0.2 Wh/PE/d 117 kWh/d 615 kWh/d 

Energy for digested sludge dewatering  2.8 Wh/PE/d 1,404 kWh/d 1,491 kWh/d 

Energy for screens* 1.0 Wh/PE/d 514 kWh/d 411 kWh/d 

Energy for sand and grease trap* 1.0 Wh/PE/d 514 kWh/d 481 kWh/d 

Energy for primary sedimentation 0.9 Wh/PE/d 428 kWh/d 591 kWh/d 

Energy for heating* 3.4 Wh/PE/d 1,712 kWh/d     

Energy for other infrastructure* 4.1 Wh/PE/d 2,055 kWh/d     

Biological odor treatment OCEAN         1,477 kWh/d 

Lighting + service water + power losses 

OCEAN 

        1,264 kWh/d 

              

Total energy demand WWTP 62.2 Wh/PE/d 31,111 kWh/d 31,157 kWh/d 

Total energy gain WWTP 48.7 Wh/PE/d 24,375 kWh/d 24,328 kWh/d 

Energy gain/ Energy demand 0.78       0.78   

              
Total energy demand WWTP 22.7 Wh/PE/a     22.7 kWh/PE/a 

Total energy gain WWTP 17.8 Wh/PE/a     17.8 kWh/PE/a 

  



 

 66 

#POWERSTEP_EU  

3.8. Calculation results of CO2-balances 

The results of the CO2-balances based on the assumption of Chapter 2.4 are depicted 

in the following figures and tables. The calculation was done for all four options single 

and two stage WWTP as well as influent N/COD of 8/120 and 11/120. Regardless of the 

scenario, CO2-balances indicate that the expected main emission sources are the 

direct N2O emission of the biological wastewater treatment (main stream/sidestream) 

and the indirect CO2 emission of electricity consumption.  

The high TN-removal degree of the WWTPs (80%) considerably reduces direct N2O-

emission as compared to other WWTPs with poor TN-removal. Since the N-removal 

degree was kept constant in all the scenari-os, the emission factor applied for 

calculation in mainstream is the same. Differencies in the specific N2O-emissions derive 

from the varying TN load treated in the activated sludge tank in each scenario, e.g. 

WWTPs with higher influent TN-load (N/COD=11/120) results in higher specific N2O-

emissions.  

N2O-emissions from sidestream nitritation and anammox are also considerable, the 

latter being less intensive due to the assumed lower emission factor. N2O-emissions in 

sidestream are expected to be higher in the two-stage configuration due to the higher 

TN-load of the SDE (higher sludge loading to the digester and higher oTS-degradation in 

the anaerobic digestion). This additional N2O-emission affect the total netto CO2-

balance of WWTP applying biological SDE sidestream treatment, especially nitritation. In 

the two-stage configuration, this can be partly counterbalanced by the higher biogas 

production and lower electricity demand for aeration achievable applying SDE 

sidestream treatment. The application of alternative aeration technologies (e.g. 

membrane aerated biofilm reactors) or aeration with pure oxygen could help reducing 

N2O-emission through stripping during sidestream nitritation or anammox. Covered SDE 

treatment tanks and abtmentment of N2O in the offgas (e.g. combusting air in CHP) 

would also be a viable option. The calculation of the CO2e-emissions was peformed 

under the assumption that the TN-removal efficiency in all the scenarios is 80%. In case 

the TN-removal at a WWTP is limited by the availability of COD and can be improved by 

applying nitritration or anammox in sidestream, significantly lower direct N2O emissions 

are expected in the AST. Under these operating conditions the carbon footprint of the 

WWTP can be improved leading to lower CO2e-emissions comparared to the scenario 

without side-treatment. 

Both air and membrane stripping can improve the CO2-balance of the plant. 

Additional indirect CO2-emissions resulting from higher electricity consumption and 

chemical consumption are - under the assumption made - lower than the achievable 

reduction of CO2-emission in the biological wastewater treatment (lower N-load to be 

nitrifyed). CO2-credits of fertiliser are not as relevant as biogas credits. The outcome of 

the CO2-balance can be different in case the heat demand for the stripping process 

cannot be covered by the surplus energy of CHP.  

The outcome of the CO2e-balances is in line with the estimations given within the LCA in 

WP5. The resulting COe-emissions are somewhat lower in the Decision Tool because 

CO2e-emissions of sludge disposal (transport and inceneration) as well as of the 

infrastructure (building of the WWTP) are not included in the CO2e-balance, having no 

impact on the comparision of the different SDE sidestream treatment options. 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  67 

Deliverable n° 4.4 

 

Figure 32: CO2e-balance of the WWTP single-stage with influent TN/COD = 8/120 and different SDE 

sidestream treatment options. 

 

Figure 33: CO2e-balance of the WWTP single-stage with influent TN/COD = 11/120 and different 

SDE sidestream treatment options. 



 

 68 

#POWERSTEP_EU  

single-stage WWTP with influent N/COD = 

8/120 

SDE sidestreamt treatment concept 

Unit 
without Nitritation Anammox 

Air-

stripping 

Membrane-

stripping 

CO2e emissions 

      
N2O main stream 6.6 6.0 5.5 5.6 5.6 [kg CO2e/PE/a] 

N2O side stream Nitritation - 4.7 - - - [kg CO2e/PE/a] 

N2O side stream Anammox - - 2.7 - - [kg CO2e/PE/a] 

CH4, BHWK slip 1.39 1.39 1.39 1.39 1.39 [kg CO2e/PE/a] 

Electricity consumption 12.3 12.24 12.12 12.32 12.42 [kg CO2e/PE/a] 

Iron chloride 1.16 1.16 1.16 1.16 1.16 [kg CO2e/PE/a] 

Polymers 0.50 0.50 0.50 0.50 0.50 [kg CO2e/PE/a] 

Sulfuric acid - - - 0.10 0.10 [kg CO2e/PE/a] 

Sodium dye - - - 0.64 0.64 [kg CO2e/PE/a] 

CO2e credits 

      
Electricity biogas 8.91 8.91 8.91 8.91 8.91 [kg CO2e/PE/a] 

Fertiliser (NH4)2SO4 - - - 0.95 0.95 [kg CO2e/PE/a] 

       
Total CO2e emissions  22.0 26.0 23.4 21.7 21.8 [kg CO2e/PE/a] 

Total CO2e credits  8.9 8.9 8.9 9.9 9.9 [kg CO2e/PE/a] 

Netto CO2e emissions  13.1 17.1 14.5 11.9 12.0 [kg CO2e/PE/a] 

 

single-stage WWTP with influent N/COD = 

11/120 

SDE sidestreamt treatment concept 

Unit 
without Nitritation 

Anam-

mox 

Air-

stripping 

Membrane-

stripping 

CO2e emissions 

      
N2O main stream 8.9 8.3 7.9 7.9 7.9 [kg CO2e/PE/a] 

N2O side stream Nitritation - 4.7 - - - [kg CO2e/PE/a] 

N2O side stream Anammox - - 2.7 - - [kg CO2e/PE/a] 

CH4, BHWK slip 1.39 1.39 1.39 1.39 1.39 [kg CO2e/PE/a] 

Electricity consumption 13.1 13.04 12.94 13.14 13.24 [kg CO2e/PE/a] 

Iron chloride 1.16 1.16 1.16 1.16 1.16 [kg CO2e/PE/a] 

Polymers 0.50 0.50 0.50 0.50 0.50 [kg CO2e/PE/a] 

Sulfuric acid - - - 0.10 0.10 [kg CO2e/PE/a] 

Sodium dye - - - 0.64 0.64 [kg CO2e/PE/a] 

CO2e credits 

      
Electricity biogas 8.91 8.91 8.91 8.91 8.91 [kg CO2e/PE/a] 

Fertiliser (NH4)2SO4 - - - 0.95 0.95 [kg CO2e/PE/a] 

       
Total CO2e emissions  25.1 29.2 26.6 24.9 25.0 [kg CO2e/PE/a] 

Total CO2e credits  8.9 8.9 8.9 9.9 9.9 [kg CO2e/PE/a] 

Netto CO2e emissions  16.2 20.3 17.7 15.0 15.1 [kg CO2e/PE/a] 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-